



# ACEROS CORSA, S.A DE C.V.

AV. LA PRESA No.2 COL. SAN JUAN IXHUATEPEC  
 C.P. 54180 TLALNEPANTLA, ESTADO DE MEXICO  
 TEL: 5062-1916 FAX: 5586-9138  
 www.aceroscorsa.com

FECHA: 11/Feb/2014

P. O.: V095087

Factura: 15254

No. de Certificado: CCF12906

## REPORTE DE PRUEBAS

No. Colada	Material	Calidad Acero	Largo	Cantidad	% C	% Mn	% P	% S	% Si	% Cu	% Cr	% Ni	% Sn	% Nb	% V	% Mo	Esfuerzo	Limite	%
																	Maximo	Elastico	Elongacion
171128	Redondo 5/8"	ASTM36	6.10	4.160	0.170	0.740	0.020	0.038	0.150	0.180	0.140	0.080	0.010	0.000	0.002	0.027	78,300	53,200	20.20
171127	Redondo 5/8"	ASTM36	6.10	18.675	0.170	0.710	0.020	0.039	0.150	0.160	0.080	0.060	0.010	0.000	0.001	0.019	71,400	49,000	23.20
171135	Redondo 5/8"	ASTM36	6.10	4.115	0.130	0.760	0.031	0.037	0.150	0.230	0.170	0.090	0.010	0.000	0.002	0.020	73,900	51,200	22.20
171144	Redondo 5/8"	ASTM36	6.10	4.085	0.210	0.770	0.029	0.024	0.220	0.160	0.130	0.070	0.010	0.000	0.002	0.015	76,000	51,100	20.20

APROBACION

Luis Eduardo Sanchez Coello  
 Aceros Corsa, S.A. de C.V.